
LAW OFFICES 

ROSE, SUNDSTROM & BENTLEY, LLP 
2548 %LAIRSTONE PINES Dnm 
TAILAHASSEE, FLORIDA 32301 

F n e o ~ ~ i r v  L. Awmiilii{ Ja. 

Cmis H. B~NTLEI, P.A. (850) 8771555 SANUNIXI Ciwriiu 
R m r m  C. BMNNAN 
F. MARSIIALL DBI'I%RUINC: 

JOIIN R. J H N K I N ~  P.A. www.rsbarrorneys.com I*)Nl;Wool),  FLonn)A 32779 
KuuiL. I o i ~ n : ~  (407) 830.6331 
SI.I?MIN T. MINULIN, P.A. 
C i u s m H .  O'STREN 
Dhnm L. Siir~sr 
WILLIAM E. S u ~ u s n ~ , ~ ,  P.A. 
Din~i i  D. Tnli~w\ P.A. 

R O I I I ~ H T ~  C .  ROSE (1924.2006) 

CENTRAL FI.ORIIY OFFICE 

FAX (850) 656.4029 2180 W. Srm Rom 434, SurrE 2118 

FAX (407) 830-8522 
REPLY T O  CENTRAL FLORIDA O F F I C E  

MnnriN S .  FRIEDMAN, P.A. 
[...]
22.61 FEET TO THE BEGINNING OF A TANGENTIAL CIRCULAR CURVE, CONCAVE 

LINE AND ALONG THE ARC OF SAID CURVE TO THE RIGHT, HAVING A RADIUS OF 
5356.41 FEET, THROUGH A CENTRAL ANGLE OF 03"17'19", SUBTENDED BY A 
CHORD OF 307.40 FEET AT A BEARING OF N.O6"30'35"W., FOR A DISTANCE OF 307.44 
FEET TO THE END OF SAID CURVE; THENCE RUN S,85"08'07"W., ALONG SAID 

CIRCULAR CURVE, CONCAVE TO THE EAST, FROM WHICH THE RADIUS POINT 
BEARS N.85"08'05"E., A DISTANCE OF 5,366.41 FEET THEREFROM; THENCE RUN 
NORTHERLY, ALONG SAID EASTERLY RIGHT-OF-WAY LINE AND ALONG THE ARC 
OF SAID CURVE TO THE RIGHT, HAVING A RADIUS OF 5,366.41 FEET, THROUGH A 
CENTRAL ANGLE OF 08"19'10", SUBTENDED BY A CHORD OF 778.53 FEET AT A 
BEARING OF N.00°42'20"W., FOR A DISTANCE OF 779.21 FEET TO THE END OF SAID 

FOR A DISTANCE OF 855.44 FEET TO THE BEGINNING OF A TANGENTIAL 
CIRCULAR CURVE, CONCAVE TO THE WEST; THENCE RUN NORTHERLY, ALONG 
SAID EASTERLY RIGHT-OF-WAY LINE AND ALONG THE ARC OF SAID CURVE TO 
THE LEFT, HAVING A RADIUS OF 1,959.86 FEET, THROUGH A CENTRAL ANGLE OF 
03"55'00", SUBTENDED BY A CHORD OF 133.95 FEET AT A BEARING OF 
N.01°29'45"E., FOR A DISTANCE OF 133.97 FEET TO THE END OF SAID CURVE; 

DISTANCE OF 519.39 TO THE POINT OF BEGINNING. PARCEL CONTAINS 170.0 
ACRES, MORE OR LESS. 

AND 

N.08'09' 14"W., ALONG SAID EASTERLY RIGHT-OF-WAY LINE, FOR A DISTANCE OF 

TO THE EAST; THENCE RUN NORTHERLY, ALONG SAID EASTERLY RIGHT-OF-WAY 

EASTERLY RIGHT-OF-WAY LINE, FOR A DISTANCE OF 10.00 FEET TO A POINT ON A 

CURVE; THENCE RUN N.O3"27'15"E., ALONG SAID EASTERLY RIGHT-OF-WAY LrNE, 

THENCE RUN N.0Oo27'54"W., ALONG SAID EASTERLY RIGHT-OF-WAY LINE, FOR A 

PARCEL'Z 

COMMENCE AT THE SOUTHEAST CORNER OF THE SOUTHEAST QUARTER OF 
SECTION 18, TOWNSHIP 43 SOUTH, RANGE 26 EAST, LEE COUNTY, FLORIDA; 
THENCE RUN N,88'45'47"W., ALONG THE SOUTH LINE OF THE SOUTHEAST 
QUARTER OF SAID SECTION 18, FOR A DISTANCE OF 1257.89 FEET TO A POINT ON 
A LINE 30 FEET EASTERLY OF, AS MEASURED AT RIGHT ANGLES TO AND 
PARALLEL WITH, THE CENTERLINE OF AN EXISTING PAVED DRIVE AS 
DESCRIBED IN RESIDENCE PARCEL "A" RECORDED IN OFFICIAL RECORDS BOOK 
2290 AT PAGE 3479 OF THE PUBLIC RECORDS OF LEE COUNTY, FLORIDA, AND THE 
POINT OF BEGINNING OF THE PARCEL OF LAND HEREIN DESCRIBED; THENCE 



RUN SOUTHERLY, ALONG SAID PARALLEL LINE, THE FOLLOWING COURSES: 
.. .. 1. S.44'37'1O"E. FOR A DISTANCE OF 331.91 FEET; 

2. THENCE RUN S.15"00'10"E. FORA DISTANCE OF 53.03 FEET; 
3. THENCE RUN N.74'59'50"E. FOR A DISTANCE OF 18.55 FEET; 
4. THENCE RUN S.15°00'10"E. FOR A DISTANCE OF 137.17 FEET; 
5. THENCE RUN S.28'49'5O"W. FOR A DISTANCE OF 219.46 FEET; 
6. THENCE RUN S.37°56'50"W. FOR A DISTANCE OF 235.27 FEET; 
7. THENCE RUN S.48"53'50"W. FOR A DISTANCE OF 266.81 FEET; 
8. THENCE RUN S.44"50'41"W. FOR A DISTANCE OF 140.42 FEET; 
9. THENCE RUN S.03°40'10"E. FOR A DISTANCE OF 86.00 FEET; 
10. THENCE RUN S.42°11'10"E. FOR A DISTANCE OF 184.68 FEET; 
11. THENCE RUN S.48"06'50"W. FOR A DISTANCE OF 270 FEET, MORE OR 

LESS, TO THE MEAN HIGH WATER LINE OF THE OLD RIVER BED OF THE 
CALOOSAHATCHEE RIVER, THENCE RUN NORTHWESTERLY, ALONG THE MEAN 
HIGH WATER LINE OF THE CALOOSAHATCHEE RIVER, FOR A DISTANCE OF 975 
FEET, MORE OR LESS, TO A POINT ON THE SOUTHERLY MEAN HIGH WATER LINE 
OF AN UNNAMED TRIBUTARY OF TROUT CREEK THENCE RUN EASTERLY, 
ALONG THE SOUTHERLY MEAN HIGH WATER LINE OF SAID TRIBUTARY, FOR A 
DISTANCE OF 1000 FEET, MORE OR LESS; THENCE RUN NORTHERLY, ALONG THE 
MEAN HIGH WATER LINE OF SAID TRIBUTARY, FOR A DISTANCE OF 80 FEET, 
MORE OR LESS; THENCE RUN WESTERLY, ALONG THE MEAN HIGH WATER LINE 
OF SAID TRIBUTARY, FOR A DISTANCE OF 950 FEET, MORE OR LESS, TO A POINT 
ON THE SOUTHERLY MEAN HIGH WATER LINE OF TROUT CREEK; THENCE RUN 
NORTHERLY AND NORTHEASTERLY, ALONG THE SOUTHERLY MEAN HIGH 
WATER LINE OF TROUT CREEK, FOR A DISTANCE OF 1500 FEET, MORE OR LESS, 
TO A POINT ON A LINE 30 FEET EASTERLY OF, AS MEASURED AT RIGHT ANGLES 
TO AND PARALLEL WITH, THE CENTERLINE OF AN EXISTING PAVED DRIVE AS 
DESCRIBED IN RESIDENCE PARCEL "A" RECORDED IN OFFICIAL RECORDS BOOK 
2290 AT PAGE 3479 OF THE PUBLIC RECORDS OF LEE COUNTY, FLORIDA; THENCE 
RUN SOUTHERLY, ALONG SAID PARALLEL LINE, THE FOLLOWING COURSES: 

1. S.I3"28'44"E. FOR A DISTANCE OF 190 FEET, MORE OR LESS; 
2. THENCE RUN S.24°50'50"W. FOR A DISTANCE OF 318.05 FEET; 
3. THENCE RUN S.29"52'10"E. FORA DISTANCE OF 128.59 FEET; 
4. THENCE RUN S.44"37'10"E. FORA DISTANCE OF 134.63 FEET TO THE 

POINT OF BEGINNING. PARCEL CONTAINS 26.0 ACRES, MORE OR LESS. 

THIS PROPERTY IS SUBJECT TO EASEMENTS, RESERVATIONS OR RESTRICTIONS 
OF RECORD. 

BEARINGS REFER TO SOUTH LINE OF THE SOUTHWEST QUARTER OF SECTION 18, 
TOWNSHIP 43 SOUTH, RANGE 26 EAST, LEE COUNTY, FLORIDA, AS BEING 
S.88'45'47"E. 



EXHIBIT "C" 

Detailed Map 



t- t
 

!
I

 



EXHIBIT “D” 

Detailed Map 
(Showing Existing Lines and Facilities) 





EXHIBIT "E" 

DEP Permit 



Charlie Crist Florida Department of Governor 

Jeff Kottkamp 
Lt. Governor 

Michael W. Sole 
Secretary 

Environmental Protection 
South District 
P.O. Box 2549 

Fort Myers, Florida 33902-2549 

CERTIFIED MAIL NO.: 7007 1490 0003 7130 6044 
RETURN RECEIPT REQUESTED 

In the Matter of an 
Application for Permit by: 

North Fort Myers Utility, Inc. 
A. A. Reeves 111, Vice President 
P.O. Box 2547 
Fort Myers, FL 33902 

Lee Countv - DW 
North Fort Myers Utility WWTF 
PA FileNo. FLA014548-013-DW1P 
Caloosahatchee TMDL Basin 

NOTICE OF PERMIT ISSUANCE 

Enclosed is Permit Number FLA014548 to operate and expand an existing 3.5 million gallon per day annual 
average daily flow (MGD AADF) domestic wastewater treatment facility and associated reuse and disposal systems. 
Upon completion ofthe second phase of the two- phase expansion, the facility will have a permitted capacity of 7.5 
MGD AADF. This permit is issued under Section 403.087, Florida Statutes. 

Monitoring requirements under this permit are effective on the fust day of the second month following permit 
issuance. Until such time, the permittee shall continue to monitor and report in accordance with previously effective 
permit requirements, if any. 

Any party to this order bermit) has the right to seek judicial review of the permit under Section 120.68, Florida 
Statutes, by the filing of a Notice of Appeal under Rules 9.1 10 and 9.190, Florida Rules of Appellate Procedure, 
with the Clerk ofthe Department of Environmental Protection, Ofice of General Counsel, Mail Station 35,3900 
Commonwealth Boulevard, Tallahassee, Florida 32399-3000 and by filing a copy of the notice of appeal 
accompanied by the applicable filing fees with the appropriate district court of appeal. The notice of appeal must be 
filed within thirty days after this notice is filed with the clerk of the Department. 

Executed in Fort Myers, Florida. 

STATE OF FLORIDA DEPARTMENT 
OF E N V I R O N M E ~ ~ A L  PROTECTION 

\ 

Dktrict Management 

0 2 3  I 9  flAR27g 
Page 1 of2  



FACILITY: 
PERMITTEE: 

North Fort Myers Utility WWTF 
North Fort Myers Utility, Inc. 

__ .~~ 
PA File No.: FLAO 14548-0 13-DW I P 

FILING AND ACKNOWLEDGMENT 

FILED, on this date, under Section 120.52, Florida Statutes, with the designated deputy clerk, receipt ofwhich 
is hereby acknowledged. 

2- 5-06 
[Date] 

CERTIFICATE OF SERVICE 

The undersigned hereby certifies that this NOTICE OF PERMIT and all copies were mailed before the close of 
business on February c, 2008, to the listed persons. 

JMVNWWjl 

Copies fumished to: 
J. Richard Voorhees, P.E. 
David Rhodes, P.G. 
Keith KleinmaM 

Page 20f 2 



Charlie Crist Florida Department of Governor 

Jeff Kottkamp 
Lt. Governor 

Michael W. Sole 
Fort Myers, Florida 33902-2549 Secretary 

Environmental Protection 
South District 
P.O. Box 2549 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: 

North Fort Myers Utility, Inc. 

RESPONSIBLE AUTHORITY: 

Mr. A. A. Reeves, 111 
Vice President 
P.O. Box 2547 
Fort Myers, FL 33902 

(239) 543-1005 

PERMIT NUMBER FLAO 14548 
PA FILE NUMBER 
ISSUANCE DATE: February 5,2008 
EXPIRATION DATE: February 4,2013 

FLAO 14548-0 13-DW 1 P 

FACILITY: 

North Fort Myers Utility WWTF 
4100 Del Prado Blvd. North 
North Fort Myers, FL 33903 
Lee County 
Latitude: 26'43' 58" N 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida Administrative 
Code (F.A.C.). The above named permittee is hereby authorized to operate and expand the facilities shown on the application and 
other documents attached hereto or on file with the Department and made a pari hereof and specifically described as follows: 

TREATMENT FACILITIES: 

EXISTING 
The facility is an existing 3.5 million gallons per day (MGD), annual average daily flow (AADF), extended aeration process domestic 
wastewater treatment facility consisting of a headworks with an influent mechanical screen, a by-pass bar screen, grit removal, two 0.5 
million gallons (MG) surge tanks, a 2.217 MG oxidation ditch, two 90 foot diameter clarifiers, a chemical feed system to aid in 
suspended solids removal, two 1.75 MGD travelling bridge filters, two 36,170 gallon chlorine contact chambers, a48,586 gallon 
reject chlorine contact chamber, a sodium hypochlorite disinfection system, a 0.4 MG sludge holding tank, a residuals drum thickener 
with polymer feed system, a lime silo, two 41,700 gallon lime stabilization basins, and a 1.0 MG reclaimed water storage tank. 

PHASE 1 EXPANSION 
The permittee shall expand the facility to 5.0 MGD, AADF in Phase 1. Phase 1 consists of the addition of the following: 

Longitude: 81" 53' 54" W 

A second headworks with a manual bar screen, a mechanical bar screen, and a grit removal system, 
A flow splitter box for the biological treatment systems, 
A 2.5 MGD AADF oxidation ditch system (1.370 MG aeration basin and 0.404 MG anoxic basin), 
A flow splitter box for the clarifiers, 
A 100 foot diameter clarifier, 
Three disk filters (twelve 53 square foot disks per filter), 
A clarifier sludge collection stmcture, 
A 0.106 MG chlorine contact chamber, 
A belt filter press for residuals, 

Page 1 of 29 



FACILITY: North Fort Myers Utility WWTF PERMIT NUMBER FLA014548 
PERMITTEE North Fort Myers Utility, Inc. PA FILE NUMBER FLAOI4548-013-DWlP/~ 

P.O. Box 2547 
Fort Myers, FL 33902 

A SCADA system, 
An electrical building, 
An emergency power generator, and 
Pump stations for the equalization basins, return activated sludge, waste activated sludge, the new chlorine contact basins, the 
existing injection well, reuse, and sludge transfer. 

The permittee shall construct the piping and appurtenances associated with the above modifications. The existing oxidation ditch shall 
he limited to 2.5 MGD AADF. 

PHASE 2 EXPANSION 
The permittee shall expand the facility to 7.5 MGD, AADF in Phase 2. Phase 2 consists of the addition of the following: 

A third 2.5 MGD AADF oxidation ditch system (1.370 MG aeration basin and 0.404 MG anoxic basin), 
A fourth clarifier (100 foot diameter), 
The fourth and fifth disk filters (twelve 53 square foot disks per filter), 
A fourth chlorine contact chamber (0.106 MG), 
A second belt filter press, and 
A 1.15 MG reuse storage tank, and 
A second deep injection well. 

The permittee shall construct the piping, appurtenances, and additional pumps associated with the above modifications. 

DISPOSAL: 

Underground Injection: An existing 4.0 MGD maximum flow permitted capacity underground injection well system U-001 
consisting of one Class I injection wells discharging to Class G-IV ground water. The injection well system is permitted under 
Department permit number 128646-002-UO/IM and must comply with the conditions contained therein. Underground injection well 
system U-001 is located approximately at latitude 26 43' 58" N, longitude 81 52' 54" W. 

Underground Injection: A new 7.9 MGD maximum flow permitted capacity underground injection well system U-002 consisting of 
one Class I underground injection wells discharging to Class G-IV ground water. Underground injection well system U-002 is located 
approximately at latitude 26 ' 43' 48" N, longitude 81 O 52' 51" W. The injection well system U-002 is permitted under Department 
permit number 128646-004-UCllM and must comply with the conditions contained therein. 

REUSE: 

Land Application: An existing 6.25 MGD AADF permitted capacity slow-rate public access (R-001) consistingof irrigation of golf 
courses, residential areas, and other common irrigation areas within a general reuse service area as outlined in the map attached to this 
permit. Reject is disposed in Class I injection well U-001, located at the wastewater treatment facility. 

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages 1 through 29 ofthis 
permit. 

Page 2 of 29 



FACILITY: 
PERMITTEE: 

North Fort Myers Utility WWTF 
North Fort Myers Utility, Inc. 
P.O. Box 2547 
Fort Myers, FL 33902 

PERMlT NUMBER: FLA014548 
PA FILE NUMBER: FLAOI4548-013-DWlP/RA 

1. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Underground Injection Control Systems 

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to discharge efluent to 
Underground Injection Well Facility W O O 1  located at the wastewater treatment facility. Such discharge shall be limited and monitored by the permittee as specified 
below and reported in accordance with condition I.C.10: 

I Monitoring Rcquirrmeats Effluent Limitations 

Page 3 of 29 



FACILITY: 
PERMITTEE: 

North Fort Myers Utility WWTF 
North Fort Myers Utility, Inc. 
P.O. Box 2547 

Site Number 
EFF-01 

FLW-03 

PERMIT NUMBER FLA014548 
PA FILE NUMBER: FLAO14548-013-DWIP/RA 

- 

Sample point at discharge outlet of the reject chlorine contact 
chamber. 
Flow meter that measures effluent flow discharged into deep 
injection well # l .  

Fort Myers, FL 33902 
2. Effluent samples shall be taken at the monitoring site locations listed in Permit Condition I. A. I .  and as described 

below: 

Monitoring Location I Description of Monitorine: Location II 

Page 4 of 29 



FACILITY: 
PERMITTEE: 

North Fort Myers Utility WWTF 
North Fort Myers Utility, Inc. 
P.O. Box 2547 

Total Residual Chlorine (For 
Disinfection) 
PH 

PERMIT NUMBER: FLA014548 
PA FILE NUMBER FLAO14548-013-DWIPIRA 

I .o Continuous Meter EFA-01 See 

6.0 to 8.5 Continuous Meter EFF-OI See 

MGIL Minimum 

su Range 
Cond.I.B.6 

Cand.l.A.lO 

Page 5 of 29 



FACILITY: North Fort Myers Utility WWTF PERMIT NUMBER FLA014548 
PERMITTEE North Fort Myers Utility, Inc. PA FILE NUMBER: FLAO14548-013-DW1P/RA 

P.O. Box 2547 
Fort Myers, FL 33902 

8. Effluent samples shall be taken at the monitoring site locations listed in Permit Condition 1. A. 7. and as described 
below: 

Site Number 
EFA-01 
EFF-0 I 

Monitoring Location I Description of Monitoring Location 1 - 

At the discharge outlet of the reuse chlorine contact chambers. 
Sample point at discharge outlet of the reject chlorine contact 

1 chamber. 
I Flow meter on piping to deep injection well #2. FLW-04 I 

9. The peak hourly flow to Underground Injection Well Facility U-002 shall not exceed 7.9 MGD 

IO. Hourly measurement of pH during the period of required operator attendance may be substituted for continuous 
measurement. [Chapter 62-601. Figure 21 

1 I .  Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually. [62-601.200(17) 
ond.SOO(61j 

Page 6 of 29 



FACILITY: 
PERMITTEE 

North Fort Myers Utility WW?F 
North Fort Myers Utility, Inc. 
P.O. Box 2547 
Fort Myers, FL 33902 

B. Reuse and Land Application Systems 

PERMIT NUMBER: FLA014548 
PA FILE NUMBER: FLA014548-013-DWlPIRA 

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water to Reuse 